463

A publication of

CHEMICAL ENGINEERING TRANSACTIONS

VOL. 109, 2024 The Italian Association

of Chemical Engineering

Online at www.cetjournal.it
Guest Editors: Leonardo Tognotti, Rubens Maciel Filho, Viatcheslav Kafarov
Copyright © 2024, AIDIC Servizi S.r.l.

ISBN 979-12-81206-09-0; ISSN 2283-9216 DOI: 10.3303/CET24109078

Addressing Challenge and Upcycle of Biomasses in
Wastewater Sludges

Bartolomeo Cosenza?, Gabriele Pannocchia?, Angelo SiragusaP®, Giovanni Mappa©,
Michele Miccio®

2 Dipartimento di Ingegneria Civile e Industriale, Universita di Pisa, Largo Lucio Lazzarino, 56122 Pisa (Pl), Italy,
{bartolomeo.cosenza,gabriele.pannocchia}@unipi.it

® Independent Researcher angelo.siragusa@gmail.com
[...]
paradigm of environmental sustainability and the circular economy translates into being able to transform a
problem (quality of purified water, disposal of waste and sludge produced) into opportunities (recovery and reuse


https://www.mase.gov.it/bandi/avviso-m2c1-1-i1-1-linea-b-ammodernamento-e-realizzazione-di-nuovi-impianti-di-trattamento
https://www.mase.gov.it/bandi/avviso-m2c1-1-i1-1-linea-b-ammodernamento-e-realizzazione-di-nuovi-impianti-di-trattamento

466

of water, materials and energy), through the ability to measure the quality of purified water, the energy savings
required by the processes, the reduction of waste, the recovery of materials for energy and/or reuse purposes

2.1 Software

The calculation models that use the hybrid “Data Knowledge” approach are the same as those of the SWater-
saas Platform, a cloud software ecosystem for modeling and simulation of purification processes.

The SWT (Smart Wastewater Treatments) models of the software platform, while referring to the theoretical-
scientific modeling of the State of the Art as IWPRC, ASM1/2/3/, etc. (Metcalf et al., 1991; Filali-Meknassi et
al., 2004; Gujer et al, 1999) use an interdisciplinary KE. The software is therefore a tool that allows the user to
optimize a purification plant by evaluating the consequences that certain choices of the plant manager can have
on the proposed objectives (in qualitative and quantitative terms), considering all those system variables that
intervene in the process. In other words, the software, through a combination of data and knowledge that experts
have about the system, acts as a decision support with a view to process optimization.

3. Results

Some results generated by the Swater software for small and large sludge purification plants are shown in
Figures 2-5. After feeding the required plant data to the SWater-saas Platform, the software allows the user (for
example the manager of the plant) to relate some quantities (dependent variables) with operating variables of
the system (independent variables) and to evaluate in quantitative terms the advantage that would derive from
the use of a certain operational strategy. Some results generated by the software are shown in next figures
when varying the “Mixed Liquor Suspended Solids” MLSS [mg/L], i.e., a key parameter used in wastewater
treatment to measure the concentration of suspended solids, including bacteria and other microorganisms, in
the mixed liquid within a biological reactor. Those who manage sludge purification plants know well that the
guantity Qw [m3/d], excess flow rate (primary and secondary sludge in Figure 1), decreases as MLSS increases,
(this means that the amount of purge going to the sludge line decreases, so there is less sludge volume to
handle) but no one would be able to quantify this variation in percentage terms, the software can. With the
Conventional Activated Sludge (CAS) Process and with an increase from 4.000 to 7.000 of MLSS [mg/L] a
reduction up to a maximum of 43% in the purge water flow Qw [m?/d] is obtained, respectively, in a small-sized
10000 AE (i.e., equivalent inhabitants) plant (Figure 2) and large-sized 100000 AE plant (Figure 3);
correspondingly, a reduction occurs in Fw [kg/d] (quantity of solids contained in the excess flow) from 1.7% up
to a maximum of 5.3%, in a small-sized (Figure 4) and large-sized system (Figure 5).

Qw[m3 /d] 10.000 AE Qw[m3/d] 100.000 AE
45,0 50,0
40,0 .. 400,0 -
35,0 T 300 | e
30,0 . y=157930x10% 000 B S y = 2E+06x1003
s0 T .R2:1 250,0 .R2= 1
20,0 200,0
150 150,0
10,0 100,0
5,0 50,0
00 00
3500 4000 4500 5000 5500 6000 6500  7.000 7.500 3500 4000 4500 5000 5500 6000 6500 7.000  7.500
MLSS [mg/l] MLSS [mg/l]
Figure 2. Qw vs MLSS for 10000 AE plant. Figure 3. Qw vs MLSS for 100000 AE plant.
F, [Ke/d] 10.000 AE F, [Kg/d] 100.000AE
600,0 6.000,0
595,0 ® 5.950,0 ..
590,0 5.900,0 -
585,0 5.850,0 1
580,0 o 5.800,0
5.750,0 =
575,0 - !
o, 5.700,0
570,0 < 6500
565,0 y=1271,3%00%2 o y= 1371700,
' R? = 0,9984 5.600,0 R?=0,9972

560,0
3.500 4.000 4.500 5.000 5.500 6.000 6.500 7.000 7.500

5.550,0
3.500 4000 4500 5000 5500 6000 6500 7.000  7.500
MLSS [mg/] MLSS [mg/l]

Figure 4. Fw vs MLSS for 10000 AE plant. Figure 5. Fw vs MLSS for 100000 AE plant.

The software also provides indications on changes in operational strategies. Figure 6 shows how the quantity
of sludge produced varies with the size of the plant, comparing the stabilization of the sludge via aerobic and



467

anaerobic processes. On average, the reduction occurs when passing from the Anaerobic stabilization process
to the Aerobic stabilization one is approximately 8.7% (progressively unfavorable, however, from an energy
point of view). The strength of the SWater-saas platform is that it allows the user to study different plant scenarios
(with all the parameters that define it) concerning different targets, in this case that of the reduction of sludge
produced by the purification plant. Minimizing the quantity of sludge produced is just one of the software's
objectives. The others concern the quality of the effluent and the quantity of energy required for the operation
of the plant.
Sludge production [t/y]
2.750
2.500 -
2.250 —r
2.000 —a -—
1.750 - —
1.500 e
1.250 13 =" -
1.000 =
750 e
500 - .

250 | &%

8.000 16.000 24.000 32.000 40.000 48.000 56.000 64.000 72.000 80.000 88.000 96.000 104.000

AE

-0 Aerobic treatment -9~ Anaerobic treatment

Figure 6. Sludge production vs AE (plant size) for Aerobic treatment and Anaerobic treatment.

4. Conclusions

Sludge wastewater treatment plants are a multidisciplinary and complex field. Their efficient management
requires skills ranging from chemistry to biology and from physics to engineering. The SWater-saas platform
software presented here, based on the knowledge that experts have of the purification plants and on the data
available, is a Data knowledge tool that allows the user (for example the plant manager) to operate in the best
possible way, verifying and simulating the operation of the system and at the same time taking into account all
the system variables that intervene in the process. To minimize the quantity of sludge produced, the authors
obtained useful quantitative/numerical results about one of the possible operational scenarios by feeding sound
historical data to the software and by properly tuning its modeling tools. In this way, the plant manager will be
able to choose the best solution which translates into tons of sludge not produced and therefore into savings on
disposal costs. Optimizing the operational management of wastewater and sludge treatment sections to
minimize the annual production of sludge biomass can improve the sludge composition, reducing the risk of
microbiological pollution and keeping critical values such as DOC low (not exceeding 100 mg/l). This
optimization makes sewage sludge more environmentally friendly, allowing it to be directed towards recovery
sites, such as agricultural ones for example. It also sets the stage for future advanced recovery technologies,
such as the production of biocrude oil, syngas, and biochar, which could be implemented on a large scale.

Acknowledgments

Project funded under the National Recovery and Resilience Plan (NRRP), Mission 4 Component 2 Investment
1.3 - Call for tender No. 1561 of 11.10.2022 of Ministero dell’Universita e della Ricerca (MUR); funded by the
European Union — NextGenerationEU: Award Number: Project code PE0000021, Concession Decree No. 1561
of 11.10.2022 adopted by Ministero dell’'Universita e della Ricerca (MUR), CUP - 153C22001450006, Project
title “Network 4 Energy Sustainable Transition — NEST".

References

Alt C., 2020, Centrifuges for sludge treatment. In Water, Wastewater, and Sludge Filtration (pp. 249-273). CRC
Press.

Apollo S., Seretlo M., Kabuba J., 2023, In-situ sludge degradation and kinetics of a full scale modified activated
sludge system achieving near zero sludge production, Journal of Water Process Engineering, Volume 53,
103864.

Bengtsson S., De Blois M., Wilén B. M., Gustavsson D., 2019. A comparison of aerobic granular sludge with
conventional and compact biological treatment technologies. Environmental technology, 40(21), 2769-2778.

Bodik I., Kubaska M., 2013, Energy and sustainability of operation of a wastewater treatment plant. Environment
Protection Engineering, 39(2), 15-24.



468

Bordogna G., 2023, Regional knowledge: sources, representation and management. In Knowledge
Management for Regional Policymaking (pp. 23-43). Cham: Springer International Publishing.

Cainglet A., Tesfamariam A., Heiderscheidt E., 2020, Organic polyelectrolytes as the sole precipitation agent in
municipal wastewater treatment. Journal of Environmental Management, 271, 111002.

Cantamessa M., Montagna F., Altavilla S., Casagrande-Seretti A., 2020, Data-driven design: the new challenges
of digitalization on product design and development. Design Science, 6, e27.

Cosenza A., Di Trapani D., Bosco Mofatto P. M., Mannina G., 2024, Sewage sludge minimisation by OSA-MBR:
A pilot plant experiment, Chemosphere, Volume 347, 140695, ISSN 0045-6535.

Deneux-Mustin S., Lartiges B. S., Villemin G., Thomas, F., Yvon, J., Bersillon, J. L., & Snidaro, D. (2001). Ferric
chloride and lime conditioning of activated sludges: an electron microscopic study on resin-embedded
samples. Water Research, 35(12), 3018-3024.

Di Giacomo, G., Romano, P., 2022, Evolution and Prospects in Managing Sewage Sludge Resulting from
Municipal Wastewater Purification. Energies, 15 (15), 5633.

Festival dell’acqua, 2019, Gruppo Hera, Rilevazione scarichi inquinanti nella rete fognaria e allerta automatica
con la tecnologia Kando, https://www.slideshare.net/serviziarete/predizione-eventi-inquinanti-in-rete-
fognaria-con-tecnologia-kando-i-casi-mm-e-gruppo-cap-254572267

IWS, Italian Water Tour 2022, https://www.slideshare.net/serviziarete/predizione-eventi-inquinanti-in-rete-
fognaria-con-tecnologia-kando-i-casi-mm-e-gruppo-cap-254572267

Jaspal D., Malviya A., 2020. Composites for wastewater purification: A review. Chemosphere, 246, 125788.

Metcalf L., Eddy H.P, Tchobanoglous G., 1991, Wastewater engineering: treatment, disposal, and reuse (Vol.
4). New York: McGraw-Hill.

Morello R., Di Capua F, Esposito G., Pirozzi F., Fratino U., Spasiano D.,2022, Sludge minimization in
mainstream wastewater treatment: Mechanisms, strategies, technologies, and current development, Journal
of Environmental Management, Volume 319, 115756.

Nabaterega R., Kumar V., Khoei S., Eskicioglu, C., 2021, A review on two-stage anaerobic digestion options for
optimizing municipal wastewater sludge treatment process. Journal of Environmental Chemical
Engineering, 9(4), 105502.

Nisa Q. A. Y. K., 2019, Effect of Pressure Differences on Sludge Filtration Process Efficiency by Using Plate
Filter Press. Journal of Vocational Studies on Applied Research, 1(2), 22-26.

Filali-Meknassi Y., Auriol M., Tyagi R. D., Surampalli R. Y., 2004, Treatment of slaughterhouse wastewater in a
sequencing batch reactor: simulation vs experimental studies. Environmental technology, 25(1), 23-38.
Gao J., LiuY., Yan Y., Wan J., Liu F., 2021, Promotion of sludge process reduction using low-intensity ultrasonic

treatment. Journal of Cleaner Production, 325, 129289.

Gomes L. A., Gongalves R. F., Martins M. F., Sogari C. N., 2023, Assessing the suitability of solar dryers applied
to wastewater plants: a review. Journal of Environmental Management, 326, 116640.

Gujer W., Henze M., Mino T., Van Loosdrecht M., 1999, Activated sludge model No. 3. Water science and
technology, 39(1), 183-193.

Gupta M., Savla N., Pandit C., Pandit S., Gupta P. K., Pant M., Khilari S., Kumar Y., Agarwal D., Nair R.R.,
Thomas D., Thakur V. K., 2022, Use of biomass-derived biochar in wastewater treatment and power
production: A promising solution for a sustainable environment. Science of the Total Environment, 825,
153892.

Otieno B., Khune M., Kabuba J., Osifo P., 2023, Process configuration of combined ozonolysis and anaerobic
digestion for wastewater treatment. Physical Sciences Reviews, (0).

Pajak, T. A. D. E. U. S. Z,, 2013. Thermal treatment as sustainable sewage sludge management. Environment
Protection Engineering, 39(2), 41-53.

Sahu A. K., Mitra l., Kleiven H., Holte H. R., Svensson K., 2022, Cambi Thermal Hydrolysis Process (CambiTHP)
for sewage sludge treatment. In Clean Energy and Resource Recovery (pp. 405-422). Elsevier.

Shihabudheen K. V., Pillai G. N., 2018, Recent advances in neuro-fuzzy system: A survey. Knowledge-Based
Systems, 152, 136-162.

Vesilind P. (Ed.), 2003, Wastewater treatment plant design (Vol. 2). IWA publishing.

Viviani G., Corsino S. F., 2022, The management of sewage sludge: technologies, critical issue and
perspectives. In Giuseppe Frega, Francesco Macchione (a cura di), Technologies for integrated river basin
management. EdiBios.

Wrembel R., Gamper J., 2024, Data Analytics and Knowledge Discovery on Big Data: Algorithms, Architectures,
and Applications, Data & Knowledge Engineering, 102279, ISSN 0169-023X.

Raissi K., 1994, Total site integration, PhD Thesis, University of Manchester Institute of Science and
Technology, Manchester, UK.

US DoE, 2016, Steam Turbines, US Department of Energy <energy.gov/sites/prod/files/2016/09/f33/CHP-
Steam%20Turbine.pdf> accessed 24.07.2017.



	132cosenza.pdf
	Addressing Challenge and Upcycle of Biomasses in Wastewater Sludges




